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1. GENERAL INFORMATION

1.1 PRODUCT DESCRIPTION
A major technical description of EUT is described as following:

Product Designation: High precision GNSS handset
Hardware version: V1.2

Software version: 1.00.151022.MQH100

FCC ID: 2ADPCX5

XIGSM 850 [X]PCS 1900 (U.S. Bands)
[IGSM 900 []DCS 1800 (Non-U.S. Bands)
U.S. Bands:

DXJUMTS FDD Band Il [XJUMTS FDD Band V
Non-U.S. Bands:

[ JUMTS FDD Band | [ JUMTS FDD Band VIl

Frequency Bands

GSM/GPRS 850/1900: GMSK
Modulation EDGE 850/1900: 8PSK
WCDMA 850/1900: QPSK,16QAM

Model:DSA-42D-12
Adapter Input: AC 100-240V, 50/60Hz, 1.2A
Output:DC 12V, 3A

Model:CH-SA3011
Battery Charger Input: DC 12V, 3A
Output:DC 4.2V, 2A

Model: BTNF-L7412W
Battery Rated Voltage: 3.7V
capacity :7200mah

Antenna Type FPCB antenna

GPRS Class 10

Extreme Vol. Limits: DC 3.3V to 4.2V (Nominal DC 3.7 V)
Extreme Temp. Tolerance -10°C to +50°C

** Note: The High Voltage 4.2V and Low Voltage 3.3V was declared by manufacturer, The EUT
couldn’t be operate normally with higher or lower voltage.
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1.2 RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2ADPCX5 filing to comply with the FCC Part

22H&24E .

1.3 TEST METHODOLOGY

Report No.: STUEMO015121606581RF1

The radiated emission testing was performed according to the procedures of ANSI C 63.4: 2003; TIA/EIA 603
and FCC CFR 47 Rules of 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057.

1.4 TEST FACILITY

The test site used to collect the radiated data is located at:
BZT Testing Technology Co., Ltd.

Add.: Buliding 17,Xinghua Road Xingwei industrial Park Fuyong,Baoan District, Shenzhen,

Guangdong,China

FCC Registered No.: 701733

1.5 MEASUREMENT INSTRUMENTS

NAME OF EQUIPMENT MANUFACTURER MODEL SERIAL NUMBER |NEXT CAL. DATE

SPECTRUM ANALYZER AGILENT E4440A US44300399 2016.6.26

SPECTRUM ANALYZER MXA SIGNAL N9020A MY50140340 2016.7.02

Analyzer

TEST RECEIVER R&S ESCI A0304218 2016.6.26

COMMUNICATION TESTER AGILENT 8960 3104A03367 2016.6.26

COMMUNICATION TESTER R&S CMU200 A0304247 2016.6.26

TEST RECEIVER R&S FCKL1528 A0304230 2016.7.02

LISN SCHWARZBECK | NSLK8127 A0304233 2016.7.02

CLIMATE CHAMBER ALBATROSS - - 2016.7.09

Loop Antenna Daze ZN30900N SEL0097 2016.6.26

Bilogical Antenna A.H. Systems Inc.| SAS-521-4 N/A 2016.7.01

Horn Antenna EM EM-AH-10180 N/A 2016.6.28

1.6 SPECIAL ACCESSORIES

The battery and the charger, earphone supplied by the applicant were used as accessories and being
tested with EUT intended for FCC grant together.
1.7 EQUIPMENT MODIFICATIONS

Not available for this EUT

intended for grant.
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2. SYSTEM TEST CONFIGURATION

2.1 EUT CONFIGURATION
The EUT configuration for testing is installed on RF field strength measurement to meet the
Commission’s requirement and operating in a manner which intends to maximize its emission
characteristics in a continuous normal application.

2.2 EUT EXERCISE
The Transmitter was operated in the maximum output power mode through Communication Tester. The
TX frequency was fixed which was for the purpose of the measurements.

2.3 CONFIGURATION OF EUT SYSTEM
Fig. 2-1 Configuration of EUT System

EUT

Table 2-1 Equipment Used in EUT System

ltem Equipment Model No. ID or Specification Note

r——
1 Igh precision Polar X5 FCC ID: 2ADPCX5 EUT
GNSS handset

Note: All the accessories have been used during the test.
the following “EUT” in setup diagram means EUT system.
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3. SUMMARY OF TEST RESULTS

Item
Item Description FCC Rules Result
Number
Conducted
Output Output Power
1 P P 22.913(a) / 24.232 (b) Pass
Power Radiated
Output Power
Conducted
Spurious Spurious Emission
2 . ; 2.1051/22.917 / 24.238 Pass
Emission Radiated
Spurious Emission
3 Mains Conducted Emission 15.107 / 15.207 Pass
4 Frequency Stability 2.1055 /24.235 Pass
5 Occupied Bandwidth 2.1049 (h)(i) Pass
6 Emission Bandwidth 22.917(b) / 24.238 (b) Pass
7 Band Edge 22.917(b) / 24.238 (b) Pass

4. DESCRIPTION OF TEST MODES

During the testing, the EUT was controlled via Rhode & Schwarz Digital Radio Communication Tester
(CMU 200) to ensure max power transmission and proper modulation. Three channels (The top channel,
the middle channel and the bottom channel) were chosen for testing on both GPRS850 and GPRS1900
frequency band.

Note: GSM/GPRS850, GSM/GPRS1900, HSDPA band Il, HSUPA band Il, HSDPA band V, HSUPA band
V modes have been tested during the test.

the worst condition (GPRS 850) be recorded in the test report if no other modes test data.
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5. OUTPUT POWER

5.1 Conducted Output Power

5.1.1 MEASUREMENT METHOD
The EUT was setup for the max output power with pseudo random data modulation. Power was
measured with Spectrum Analyzer. The measurements were performed on all modes(GPRS/EDGES850,
GPRS/EDGE1900, HSDPA band Il, HSUPA band Il, HSDPA band V, HSUPA band V) at 3 typical
channels(the Top Channel, the Middle Channel and the Bottom Channel) for each band.

5.1.2 MEASUREMENT RESULT

Conducted Output Power Limits for GSM 850 MHZ
Mode Nominal Peak Power Tolerance(dB)
GSM 32 dBm +/-1
GPRS/EDGE 32 dBm +/-1
Conducted Output Power Limits for PCS 1900 MHZ
Mode Nominal Peak Power Tolerance(dB)
GSM 29dBm +/-1
GPRS/EDGE 29dBm +/-1

Conducted Output Power Limits for UMTS band Il

Mode Nominal Peak Power Tolerance(dB)
UMTS band II 23 dBm +/- 1
Conducted Output Power Limits for UMTS band V
Mode Nominal Peak Power Tolerance(dB)
UMTS band V 23 dBm +/- 1
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GS5SM 850:
Mode: Freguency (MHz) Peak Power AVG Power
8242 2548 28.19
GSMBS0 8366 2849 2815
848.8 28.45 28.22
8242 28.50 28.24
GPRS850
8366 28.51 28.18
{1 Shot)
848.8 2848 28.18
8242 2743 2719
GPRS850
8366 27 2713
(2 Slot)
848.8 2738 27.16
8242 25.36 2503
GPRS850
8366 252 24 82
{3 Shot)
848.8 2525 24 87
8242 2434 24 06
GPRS850
8366 2407 2369
(4 Shot)
848.8 2418 23.82
8242 2849 2823
EDGESS0
8366 2844 2815
{1 Shot)
848.8 2847 2817
8242 2736 2rm
EDGESS0
8366 2732 2695
(2 Shot)
848.8 2729 2r.oz2
8242 2529 2505
EDGESBS0
8366 252 2490
(3 Shot)
848.8 2524 24 84
8242 2423 2402
EDGESS0
8366 2412 nn
(4 Shot)
848.8 2416 23.90
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PCS 1900:
Mode Frequency (MHz) Peak Power AVG Power
18302 29.34 29.08
GSM1900 1880 29 56 2919
1909.8 29.64 2941
18502 2936 2897
GPRS1900
1880 29.00 2868
{1 Slot)
1900.8 2964 2040
18502 28.35 2799
GPRS1900
1880 27 96 27 66
(2 Slot)
1900.8 28.58 2825
18502 2617 25,80
GPRS1900
1880 2579 2549
(3 Slot)
1900.8 28.57 2628
18302 2507 2477
GPRS1900
1880 24 64 2443
{4 Slot)
1909.8 25.56 25.36
18502 2933 2003
EDGE1900
1880 2899 2870
{1 Slot)
1900.8 2962 2026
18502 2819 2782
EDGE1300
1880 27, 27T
(2 Slot)
1900.8 2861 2833
18502 26.11 2578
EDGE1500 1880 2581 2555
(3 Slot)
1900 .8 2645 26.16
18502 24.97 2476
EDGE1900
1820 2481 2450
4 Slot)
1909 .8 2544 2513
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UMTS BAND Il
Mode Freqguency{MHz) Peak Power AVG Power
18524 233 20.01
WCDMA 1900
1880 23.49 20.08
RMC
1907 6 23.36 2007
18324 23.04 19.60
HSDPA
1880 27T 19.11
Subiest 1
1907 .6 2253 18.94
1852 4 21.98 18.84
HSDPA
1880 21711 1639
Sublest 2
1907 6 21.70 18.51
1852 4 21.48 18.22
HSDPA
1880 2121 1791
Subtest 3
1907 6 20.88 17.67
18524 2093 17.60
HSDPA
1880 2047 17.47
Sublest 4
1907 6 2043 1727
18524 2289 19.65
HSLUPA,
1880 263 19.49
Subiest 1
1907 6 2265 19.33
1852 4 295 18.82
HSUPA
1880 21.54 18.26
Sublest 2
1907 6 21.32 18.16
1852 4 2137 18311
ASUPA 1880 21.02 1777
Sublest 3
1907 6 20.76 17.58
18524 2059 17.51
HSLUPA,
1880 2012 17.08
Subtest 4
1907 6 203 17.12
18524 19.86 16.71
HSLUPA,
1880 19.61 16.65
Sublest S
1907 6 19.44 16.38
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UMTS BAND V
Mode Frequency(MHz) Peak Power AVG Power
826.4 2541 2215
WCDMA 850
836.6 25.52 22.34
RMC

B46.6 2540 2220

826.4 2517 2175
HSDPA

836.6 2493 2.3
Subtest 1

B46.6 2483 2122

826.4 2416 2098
HSDPA

83566 2382 2062
Subtest 2

846.6 23.80 2056

826.4 2350 2032
HSDPA

836.6 23.30 20.11
Subtest 3

846.6 23M 19.82

826.4 22495 1967
HSDPA

836.6 2275 19.56
Subtest 4

8466 2258 1942

826.4 2517 21895
HSUPA,

836.6 2490 2172
Subtest 1

B46.6 2479 2158

826.4 2403 2083
HSUPA,

836.6 2373 2046
Subtest 2

846.6 2362 2033

826.4 2352 2038
HSUPA 836.6 2310 1996
Subtest 3

846.6 2294 1965

826.4 2283 1969
HSUPA,

836.6 2241 1920
Subtest 4

8466 2236 1917

826.4 2215 1899
HSUPA,

836.6 2150 1674
Subtest 5

B46.6 2167 1840
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According to 3GPP 25.101 sub-clause 6.2.2 , the maximum output power is allowed to be reduced by
following the table.
Table 6.1aA: UE maximum output power with HS-DPCCH and E-DCH
UE Transmit Channel Configuration CM(db) MPR(db)
For all combinations of ,DPDCH,DPCCH
HS-DPDCH,E-DPDCH and E-DPCCH

0< CM<3.5 MAX(CM-1,0)

Note: CM=1 for /3 4=12/15, Bns/P =24/15.For all other combinations of DPDCH, DPCCH,

HS-DPCCH, E-DPDCH and E-DPCCH the MPR is based on the relative CM difference.

The device supports MPR to solve linearity issues (ACLR or SEM) due to the higher peak-to average ratios
(PAR) of the HSUPA signal. This prevents saturating the full range of the TX DAC inside of device and
provides a reduced power output to the RF transceiver chip according to the Cubic Metric (a function of the
combinations of DPDCH, DPCCH, HS-DPCCH, E-DPDCH and E-DPCCH).

When E-DPDCH channels are present the beta gains on those channels are reduced firsts to try to get the
power under the allowed limit. If the beta gains are lowered as far as possible, then a hard limiting is applied
at the maximum allowed level.

The SW currently recalculates the cubic metric every time the beta gains on the E-DPDCH are reduced. The
cubic metric will likely get lower each time this is done .However, there is no reported reduction of maximum
output power in the HSUPA mode since the device also provides a compensate for the power back-off by
increasing the gain of TX_AGC in the transceiver (PA) device.

The end effect is that the DUT output power is identical to the case where there is no MPR in the device.
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5.2 Radiated Output Power

5.2.1 MEASUREMENT METHOD

The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of the Test

Antenna are used to find the maximum radiated power. The lowest, middle and highest channels are tested.
The substitution corrections are obtained as described below:

ASUBST = PSUBST_TX - PSUBST_RX - LSUBST_CABLES + GSUBST_TX_ANT

ATOT = LCABLES + ASUBST

Where ASUBST is the final substitution correction including receive antenna gain.

PSUBST_TX is signal generator level,

PSUBST_RX is receiver level,

LSUBST_CABLES is cable losses including TX cable,

GSUBST_TX_ANT is substitution antenna gain.

ATOT is total correction factor including cable loss and substitution correction

During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze reading is
the final values which contain the data of ATOT.

5.2.2 PROVISIONS APPLICABLE
This is the test for the maximum radiated power from the EUT. Rule Part 24.232(b) specifies,
“Mobile/portable stations are limited to 2 watts e.i.r.p. Peak power” and 24.232(c) specifies that "Peak
transmit power must be measured over any interval of continuous transmission using instrumentation
calibrated in terms of an rms-equivalent voltage.” Rule Part 22.913(a) specifies “Maximum ERP. The
effective radiated power (ERP) of base transmitters and cellular repeaters must not exceed 500 Watts.
The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.”

Mode Nominal Peak Power
GSM 850 <=38.45 dBm (7W)
PCS 1900 <=33 dBm (2W)

UMTS BAND II <=33 dBm (2W)
UMTS BANDV <=38.45 dBm (7W)
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5.2.3 MEASUREMENT RESULT

Radiated Power (ERP) for GSM 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 27.32 Horizontal Pass
824.2 27.66 Vertical Pass
836.6 27.43 Horizontal Pass
GSM850 836.6 27.89 Vertical Pass
848.8 27.28 Horizontal Pass
848.8 27.39 Vertical Pass
NOTE: ATOT is total correction factor including cable loss and substitution correction
During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of ATOT.

Radiated Power (ERP) for GPRS 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 27.23 Horizontal Pass
824.2 27.15 Vertical Pass
836.6 27.51 Horizontal Pass
GPRS850 836.6 27.72 Vertical Pass
848.8 27.17 Horizontal Pass
848.8 27.41 Vertical Pass
NOTE: ATOT is total correction factor including cable loss and substitution correction
During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of ATOT.
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Radiated Power (E.l.R.P) for PCS 1900 MHZ
Result
Mode Frequency Max. Peak Polarization Conclusion
E.LLR.P.(dBm) Of Max. E.L.LR.P.
1850.2 27.13 Horizontal Pass
1850.2 27.52 Vertical Pass
PCS1900 1880.0 27.46 Horizontal Pass
1880.0 27.74 Vertical Pass
1909.8 2714 Horizontal Pass
1909.8 27.91 Vertical Pass
NOTE: ATOT is total correction factor including cable loss and substitution correction
During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of ATOT.
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Radiated Power (E.l.R.P) for GPRS1900 MHZ

Result
Mode Frequency Max. Peak Polarization Conclusion
E..LR.P.(dBm) Of Max. E.I.R.P.
1850.2 27.21 Horizontal Pass
1850.2 27.14 Vertical Pass
GPRS1900 1880.0 27.78 Horizontal Pass
1880.0 27.14 Vertical Pass
1909.8 27.57 Horizontal Pass
1909.8 27.96 Vertical Pass

NOTE: ATOT is total correction factor including cable loss and substitution correction
During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of ATOT.

Radiated Power (EIRP) for UMTS band Il

Result
Mode Frequency Max. Peak EIRP Polarization Conclusion
(dBm) Of Max. EIRP
1852.4 19.13 Horizontal Pass
1852.4 19.25 Vertical Pass
RMC 1880 19.67 Horizontal Pass
12.2kbps 1880 19.55 Vertical Pass
1907.6 20.04 Horizontal Pass
1907.6 19.89 Vertical Pass

NOTE: ATOT is total correction factor including cable loss and substitution correction
During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of ATOT.
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Radiated Power (E.R.P) for UMTS band V
Result
Mode Frequency Max. Peak Polarization Conclusion
E.R.P.(dBm) Of Max. E.R.P.
826.4 19.12 Horizontal Pass
826.4 19.17 Vertical Pass
RMC 835.0 20.11 Horizontal Pass
12.2kbps 835.0 20.01 Vertical Pass
846.6 20.23 Horizontal Pass
846.6 19.89 Vertical Pass
NOTE: ATOT is total correction factor including cable loss and substitution correction
During the test, the data of ATOT was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of ATOT.

NOTE 1: in the part, result the worst case GPRS 1slot for GSM 850 and PCS1900, and RMC 12.2kbps

for UMTS band Il and band V.
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6.1 CONDUCTED SPURIOUS EMISSION
6.1.1 MEASUREMENT METHOD
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The following steps outline the procedure used to measure the conducted emissions from the

EUT.

1, Determine frequency range for measurements: From CFR 2.1057 the spectrum should be
investigated from the lowest radio frequency generated in the equipment up to at least the 10th
harmonic of the carrier frequency. For the equipment of PCS1900 band, this equates to a frequency
range of 30 MHz to 19.1 GHz, data taken from 30 MHz to 20 GHz. For GSM850, data taken from 30

MHz to 9 GHz.

2, Determine EUT transmit frequencies: the following typical channels were chosen to conducted

emissions testing.

Typical Channels for testing of GSM/GPRS 850 MHz

Channel Frequency (MHz)
128 824.2
190 836.6
251 848.8

Typical Channels for testing of PCS/ GPRS 1900 MHz

Channel Frequency (MHz)
512 1850.2
661 1880.0
810 1909.8

Typical Channels for testing of UMTS band Il

Channel Frequency (MHz)
9262 1852.4
9400 1880.0
9538 1907.6

Typical Channels for testing of UMTS band V

Channel Frequency (MHz)
4132 826.4
4175 835.0
4233 846.6




VvIBZT

Page 20 of 104 Report No.: STUEMO015121606581RF1

6.1.2 PROVISIONS APPLICABLE
On any frequency outside frequency band of the USPCS spectrum, the power of any emission shall be
attenuated below the transmitter power (P, in Watts) by at least 43+10Log(P) dB. For all power levels
+30 dBm to 0 dBm, this becomes a constant specification limit of -13 dBm.

6.1.3 MEASUREMENT RESULT
PLEASE REFER TO : APPENDIX | TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION

Note: 1. Below 30MHZ no Spurious found and The GSM modes is the worst condition.
2. As no emission found in standby or receive mode, no recording in this report.
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6.2 Radiated Spurious Emission

6.2.1 MEASUREMENT METHOD
The measurements procedures specified in TIA-603C-2004 were used for testing. The spectrum was
scanned from 30 MHz to the 10th harmonic of the highest frequency generated within the equipment.
The resolution bandwidth is set 1MHz as outlined in Part 24.238. The measurements were performed on
all modes(GPRS850, GPRS1900, HSDPA band Il, HSDPA band V) at 3 typical channels(the Top
Channel, the Middle Channel and the Bottom Channel) for each band.

The procedure of radiated spurious emissions is as follows:
a) Pre-calibration With pre-calibration method, the Radiated Spurious Emissions(RSE) is calculated as,

RSE=Rx (dBuV) +CL (dB) +SA (dB) +Gain (dBi)> -107 (dBuV to dBm) The SA is calibrated using
following setup.

Signal
Substitute b | Generstor
Arntenna
]
(R "
: I T Ts
§ eceiving Antenns b
|
% — —

b) EUT was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the test item for emission
measurements. The height of receiving antenna is 0.8m. The test setup refers to figure below. Detected
emissions were maximized at each frequency by rotating the test item and adjusting the receiving
antenna polarization. The radiated emission measurements of all non-harmonic and harmonics of the
transmit frequency through the 10th harmonic were measured with peak detector and 1MHz bandwidth.
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Radiated emissions measurements were made only at the upper, middle, and lower carrier frequencies
of the PCS 1900 band (1850.2 MHz, 1880 MHz and 1909.8 MHz) ,GSM850 band (824.2MHz, 836.6MHz,
848.8MHz), UMTS band 11(1852.4MHz, 1880MHz, 1907.6MHz), UMTS band V(826.4MHz, 835.0MHz,
846.6MHz) . It was decided that measurements at these three carrier frequencies would be sufficient to
demonstrate compliance with emissions limits because it was seen that all the significant spurs occur
well outside the band and no radiation was seen from a carrier in one block of any band into any of the

other blocks.

The substitution method is used. Substitution values at each frequency are measured before and saved
to the test software. A "reference path loss" is established and the Arplis the attenuation of “reference
path loss”, and including the gain of receive antenna, the gain of the preamplifier, the cable loss and the
air loss. The measurement results are obtained as described below: Power=Pmea+ARpl

6.2.2 PROVISIONS APPLICABLE

(a) On any frequency outside a licensee’s frequency block (e.g. A, D, B, etc.) within the USPCS
spectrum, the power of any emission shall be attenuated below the transmitter power (P, in Watts) by at
least 43+10Log(P) dB. The specification that emissions shall be attenuated below the transmitter power
(P) by at least 43 + 10 log (P) dB, translates in the relevant power range (1 to 0.001 W) to -13 dBm. At 1
W the specified minimum attenuation becomes 43 dB and relative to a 30 dBm (1 W) carrier becomes a
limit of -13 dBm. At 0.001 W (0 dBm) the minimum attenuation is 13 dB, which again yields a limit of -13
dBm. In this way a translation of the specification from relative to absolute terms is carried out.

Note: only result the worst condition of each test mode:
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6.2.3 MEASUREMENT RESULT

GSM 850:
The Worst Test Results Channel 128/824.2 MHz
Freguency(MHz) | Power{dEm) Azp Pr=a(dBm) Limit (dBm) Margin(dBm) Palarity
1648.467 -35.52 4,65 -40.17 -13 2717 Horizontal
2472 6682 -36.71 2.3 -3g.02 13 -26.02 Horizontal
3206.234 -31.68 0.21 -31.47 -13 -18.47 Horizontal
1648.451 -38.32 4,85 -42.07 13 -20.97 Vertical
2472.652 4143 221 -43.64 -13 -30.64 Vertical
3206.865 42 62 0.21 4283 13 -20.83 Vertical
The Worst Test Results Channel 190/836.6 MHz
FreguencyiMHz) | Power(dBm) Azp Pu=a(dBm) | Limit (dBm> | Margin{dBm) Polarity
1673.265 -36.57 4.85 41.22 -13 -28.22 Horizontal
2500.243 421 2.2 -44.43 -13 3142 Horizontal
3346.421 -38.87 0.21 -38.66 -13 -25.66 Horizontal
1673.264 -37.34 4,85 -41.00 -13 -28.00 Vertical
2500.253 -31.37 2.21 -33.58 -13 -20.58 Vertical
3346.452 -36.28 0.21 -36.07 -13 -23.07 Vertical
The Worst Test Results Channel 251/848.8 MHz
FreguencyiMHz) | Power(dBm) Azp Pu=a(dBm) | Limit (dBm> | Margin{dBm) Polarity
1697645 -35.32 4.85 -30.67 -13 -26.97 Horizontal
2546.482 4374 2.2 -45.05 -13 2205 Horizontal
3395.272 4241 0.21 422 -13 -20.2 Horizontal
1697632 -35.83 -4.85 -40.48 -13 2748 Vertical
2546.452 4167 221 4418 -13 -21.18 Vertical
3305.217 -37.82 0.21 a7 -13 24 41 Vertical

Note: Below 30MHZ no Spurious found and The GSM modes is the worst condition.
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PCS 1900:
The Worst Test Results for Channel 512/1850.2MHz
Frequency(MHz) | Power{dBm) Argi Puea(dBm) | Limit (dBm> | Margin{dBm) Polarity
3700.424 -33.32 0.33 -32.09 -13 -10.89 Horizontal
5550672 -35.51 4.0 315 -13 -18.5 Horizontal
T400.807 4235 107 -31.65 -13 -1B.65 Horizontal
3700.432 -34.35 0.33 3402 -13 -21.02 Vertical
5550653 -35.42 4m 3141 -13 -18.41 Vertical
T400.842 4137 107 -30.87 -13 A7.67 Vertical
The Worst Test Results for Channel 661/1880.0MHz
Frequency(MHz) | Power{dBm) Argi Puea(dBm) | Limit (dBm> | Margin{dBm) Polarity
3760.167 -36.38 0.33 -36.05 -13 -23.05 Horizontal
5640245 3222 4.0 2821 -13 -15.21 Horizontal
T520.223 4236 107 -31.66 -13 -1B.66 Horizontal
3760.175 -31.38 0.33 -31.05 -13 -1B.05 Vertical
5640242 -36.57 4m -32 56 -13 -10.56 Vertical
TE20.243 3752 107 -26.82 -13 -13.82 Vertical
The Worst Test Results for Channel 810/1909.8MHz
Frequency(MHz) | Power{dBm) Argi Puea(dBm) | Limit (dBm> | Margin{dBm) Polarity
3510.632 -32.56 0.33 3223 -13 -18.23 Horizontal
5720.443 -35.62 4.0 3181 -13 -18.61 Horizontal
T630.275 37T 107 2707 -13 -14.07 Horizontal
3310641 32682 0.33 3229 -13 -18.20 Vertical
5720.484 4178 401 7TT -13 2477 Vertical
7630.232 -38.63 107 2793 -13 -14.03 Vertical

Note: Below 30MHZ no Spurious found and The GSM modes is the worst condition.
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UMTS band II:
Channel 9663/1932.6MHz
Frequency{MHz) | Power{dBm) Arpi Pmea(dBm) Limit (dBm | Margin{dBm) Polarity
3866.793 34.74 0.33 -34.41 -13 2141 Horizontal
5008.195 -35.20 4.m -31.28 -13 -18.28 Horizontal
3866.810 34.72 0.33 -34.30 -13 -21.39 Vertical
5008.188 3147 4.m -Z7.46 -13 -14.46 ertical
Channel 9800/1960MHz
Frequency(MHz) | Power(dBm) Amp Pwmea{dBm) Limit {dBm ) Margin{dBm) Paolarity
3021.079 31.42 0.33 -31.00 -13 -1g.09 Horizontal
5883.188 -35.68 4.m -31.67 -13 -18.67 Horizontal
3021.093 27.21 0.33 -26.88 -13 -13.88 Vertical
6883.200 -35.70 4.M -31.78 -13 -18.78 Vertical
Channel 9937/1987.4MHz
Frequency(MHz) | Power(dBm) Amp Pwmea{dBm) Limit {dBm ) Margin{dBm) Paolarity
3075.192 -36.26 0.33 -36.03 -13 -23.03 Horizontal
5061.736 -38.42 4.m -34.41 -13 2141 Horizontal
3075.154 27.43 0.33 271 -13 -14.1 Vertical
5061.797 -36.61 4.M 316 -13 -18.8 Vertical

Note: Below 30MHZ no Spurious found and The RMC modes is the worst condition.
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Channel 4358/871.6MHz

Frequency(MHZz | Power(dBm) Arp Puea(dBm)  |Limit (dBm ) | Margin{dBm) Polarity
1745782 -34.36 485 -30.0 -13 -26.01 Horizontal
2613.143 -35.22 221 -37.43 -13 2443 Horizontal
1745782 -32.43 485 -37.08 -13 2408 Vertical
2613.145 -31.58 221 -33.79 -13 2079 Vertical

Channel 4400/830MHz

Frequency(MHZ| Power(dBm) Asp Pues(dBm) |Limit (dBm) | Margin(dBm) | Polarity
17T62.225 314 4.65 -36.06 -13 2306 Horizontal
2643774 -35.78 221 -37.00 -13 2409 Horizontal
1762157 -27.45 4.65 321 -13 -18.1 Vertical
2643.721 -35.73 221 -a7.04 -13 2404 Vertical

Channel 4457/891.4MHz

Frequency(MHZ| Power(dBm) Arp Pumea(dBm) |Limit (dBm) | Margin{dBm) | Polarity
1784773 -36.76 485 4141 13 2841 Horizontal
2675.750 -38.52 221 -40.73 -13 2773 Horizontal
1784.150 -26.78 4865 -31.43 -3 -18.43 Vertical
2676.734 -35.24 221 -37.45 -13 2445 Vertical

Note: Below 30MHZ no Spurious found and The RMC modes is the worst condition.
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7. FREQUENCY STABILITY

7.1 MEASUREMENT METHOD
In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make

measurements with the EUT in a “call mode”. This is accomplished with the use of R&S CMU200

DIGITAL RADIO COMMUNICATION TESTER.
1, Measure the carrier frequency at room temperature.

2, Subject the EUT to overnight soak at -10°C.

3 , With the EUT, powered via nominal voltage, connected to the CMU200 and in a simulated call on
channel 661 for PCS 1900 band , channel 190 for GSM 850 band, channel 9400 for UMTS band Il and
channel 4175 for UMTS band V measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

4 , Repeat the above measurements at 10°C increments from -10°C to +50°C. Allow at least 1 1/2
hours at each temperature, unpowered, before making measurements.

5 , Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage from
minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier frequency at each
voltage. Pause at nominal voltage for 1 1/2 hours unpowered, to allow any self-heating to stabilize,
before continuing.

6 , Subject the EUT to overnight soak at +50°C.

7 , With the EUT, powered via nominal voltage, connected to the CMU200 and in a simulated call on
the centre channel, measure the carrier frequency. These measurements should be made within 2
minutes of Powering up the EUT, to prevent significant self-warming.

8 , Repeat the above measurements at 10°C increments from +50°C to -10°C. Allow at least 1 1/2
hours at each temperature, unpowered, before making measurements.

9 , At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

7.2 PROVISIONS APPLICABLE

7.2.1 For Hand carried battery powered equipment

According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1
ppm of the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235,
Frequency Stability. The frequency stability shall be sufficient to ensure that the fundamental emission
stays within the authorized frequency block. As this transceiver is considered "Hand carried, battery
powered equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an input
voltage of between 3.4VDC and 4.2VDC, with a nominal voltage of 3.7VDC. Operation above or below
these voltage limits is prohibited by transceiver software in order to prevent improper operation as well
as to protect components from overstress. These voltages represent a tolerance of -10 % and +12.5 %.
For the purposes of measuring frequency stability these voltage limits are to be used.
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7.2.2 For equipment powered by primary supply voltage

According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1
ppm of the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235,
Frequency Stability. The frequency stability shall be sufficient to ensure that the fundamental emission
stays within the authorized frequency block. For this EUT section 2.1055(d)(1) applies. This requires
varying primary supply voltage from 85 to 115 percent of the nominal value for other than hand carried
battery equipment, the normal environment temperature is 20°C.

7.3 MEASUREMENT RESULT

Frequency Error Against Voltage for GSM 850 band

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 5 0.006
3.7 1 0.001
4.2 4 0.005
Frequency Error Against Temperature for GSMS850 band
temperature(°C) Frequency error(Hz) Frequency error(ppm)
-10 23 0.028
0 46 0.055
10 17 0.020
20 22 0.026
30 19 0.023
40 21 0.025
50 24 0.029

Note: The EUT doesn’t work below -10°C, The GSM modes(836.6MHz, middle channel) is the worst
condition.
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Frequency Error Against Voltage for GSM1900 band

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 24 0.013
3.7 19 0.010
4.2 27 0.014
Frequency Error Against Temperature for GSM1900 band

temperature(C) Frequency error(Hz) Frequency error(ppm)

-10 41 0.022
0 37 0.020
10 41 0.022
20 40 0.021
30 38 0.020
40 41 0.022
50 49 0.026

Note: The EUT doesn’'t work below -10°C, The GSM modes(1880MHz, middle channel ) is the worst
condition.
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Frequency Error Against Voltage for UMTS band II

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 46 0.024
3.7 39 0.021
4.2 48 0.026

Frequency Error Against Temperature for UMTS band Il

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-10 61 0.032
0 52 0.028
10 47 0.025
20 46 0.024
30 38 0.020
40 41 0.022
50 50 0.027

Note: The EUT doesn’t work below -10°C, The UMTS band 11(1880MHz ,middle channel) is the

condition.

worst
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Frequency Error Against Voltage for UMTS band V

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 37 0.044
3.7 28 0.034
4.2 30 0.036

Frequency Error Against Temperature for UMTS band V

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-10 49 0.059

0 42 0.050
10 39 0.047
20 29 0.035
30 29 0.035
40 31 0.037
50 40 0.048

Note: The EUT doesn’t work below -10°C, The UMTS band V(835MHz,middle channel) is the

condition.

worst
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8. OCCUPIED BANDWIDTH
8.1 MEASUREMENT METHOD

The test set up and general procedure is similar to conducted peak output power test. Only different for

Report No.: STUEMO015121606581RF1

setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

8.2 PROVISIONS APPLICABLE

The occupied bandwidth (99%) shall not exceed 300 KHz.

8.3 MEASUREMENT RESULT

Occupied Bandwidth (99%) for GSM 850 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 245.14
Middle Channel 836.6 245,57
High Channel 848.8 245.71
Occupied Bandwidth (99%) for GPRS 850 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 249.76
Middle Channel 836.6 244.80
High Channel 848.8 246.15
Occupied Bandwidth (99%) for EDGE 850 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 246.54
Middle Channel 836.6 244.05
High Channel 848.8 24592
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Occupied Bandwidth (99%) for GSM1900 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 243.66
Middle Channel 1880.0 248.34
High Channel 1909.8 247.83
Occupied Bandwidth (99%) for GPRS1900 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 247.31
Middle Channel 1880.0 240.93
High Channel 1909.8 246.74
Occupied Bandwidth (99%) for EDGE1900 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 247.79
Middle Channel 1880.0 247.75
High Channel 1909.8 245.64
Occupied Bandwidth (99%) for UMTS band Il
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHZz)
Low Channel 1852.4 4.100
Middle Channel 1880 4113
High Channel 1907.6 4.162
Occupied Bandwidth (99%) for UMTS HSDPA band Il
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.094
Middle Channel 1880 4112
High Channel 1907.6 4.190
Occupied Bandwidth (99%) for UMTS band I
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHZz)
Low Channel 1852.4 4.102
Middle Channel 1880 4114
High Channel 1907.6 4.205
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Occupied Bandwidth (99%) for UMTS band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.102
Middle Channel 835.0 4.106
High Channel 846.6 4.101
Occupied Bandwidth (99%) for UMTS HSDPA band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.095
Middle Channel 835.0 4.100
High Channel 846.6 4.094
Occupied Bandwidth (99%) for UMTS HSDPA band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHZz)
Low Channel 826.4 4.100
Middle Channel 835.0 4.102
High Channel 846.6 4.098
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9. EMISSION BANDWIDTH

9.1 MEASUREMENT METHOD
The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

9.2 PROVISIONS APPLICABLE
The emission bandwidth is defined as two points, one below the carrier center frequency and one above
the carrier center frequency, outside of which all emissions are attenuated at least 26dB below the
transmitter power

9.3 MEASUREMENT RESULT

Emission Bandwidth (-26dBc) for GSM850 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 313.2
Middle Channel 836.6 312.0
High Channel 848.8 322.9
Emission Bandwidth (-26dBc) for GPRS850 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 320.3
Middle Channel 836.6 320.2
High Channel 848.8 320.1
Emission Bandwidth (-26dBc) for GPRS850 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 310.0
Middle Channel 836.6 316.5
High Channel 848.8 311.6
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Emission Bandwidth (-26dBc) for GSM1900 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 315.5
Middle Channel 1880.0 318.4
High Channel 1909.8 323.8
Emission Bandwidth (-26dBc) for GPRS1900 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 316.6
Middle Channel 1880.0 313.3
High Channel 1909.8 319.3
Emission Bandwidth (-26dBc) for EDGE1900 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 317.6
Middle Channel 1880.0 319.8
High Channel 1909.8 318.3
Emission Bandwidth (-26dBc) for UMTS band Il
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.670
Middle Channel 1880.0 4.708
High Channel 1907.6 4.891
Emission Bandwidth (-26dBc) for UMTS HSDPA band I
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.678
Middle Channel 1880.0 4.686
High Channel 1907.6 5.960
Emission Bandwidth (-26dBc) for UMTS HSUPA band I
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.665
Middle Channel 1880.0 4.668
High Channel 1907.6 5.924
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Emission Bandwidth (-26dBc) for UMTS band V
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.673
Middle Channel 835.0 4.668
High Channel 846.6 4.672
Emission Bandwidth (-26dBc) for UMTS HSDPA band V
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.662
Middle Channel 835.0 4.671
High Channel 846.6 4.664
Emission Bandwidth (-26dBc) for UMTS HSUPA band V
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.677
Middle Channel 835.0 4.680
High Channel 846.6 4.678
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10. BAND EDGE

10.1 MEASUREMENT METHOD
The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

10.2 PROVISIONS APPLICABLE
As Specified in FCC rules of 22.917(b) and 24.238(b).

10.3 MEASUREMENT RESULT
Please refers to Appendix Il for compliance test plots for band edges.
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APPENDIX |
TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION
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CONDUCTED EMISSION IN GSM 850 BAND
Conducted Emission Transmitting Mode CH 128 30MHz - 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 125331 AMMNov 08, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[ 345 6 requency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
Mkr1 823.8 MHZ S
Ref Offset 9.5 dB
10 dBidiv_ Ref 33.70 dBm 31.489 dBm
JLog 1
287 CenterFreq]|
137 4515000000 GHz|
3.70
-6.30
SB.3 13.00 dBm| Start Freql
) 3 30.000000 MHz|
-26.3
) N ki ot i gy i e L T Y I
45,3 Stop Freq(|
53 9.000000000 GHz
|Stal1: 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
1 oy [ Foionw c lauto Man
N 823.8 MHz 31.489 dBm
2 N 1 f 7.4392 GHz 30.480 dBm
3 FreqOffset
5 0 Hz|
6
7
3
9
10
1
12
MSG STATUS

Conducted Emission Transmitting Mode CH 190 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept 54

e . S 0100 15 &M Norw 05, 2015 Frequency
[Center Freq 4.515000000 GFH"§: — | Trig:Fras Rum - 5
IFGainLow — dAtten: 36 dB peP PPRPP
—— MKr1 837.3 MHZ Auto Tune
10 dBidiv Ref 34.00 dBm #1.585 dBm
HLeg T1
) . | | ! ! i CenterFreq||
b | | | | ! : 4515000000 GHz|
L'L 12.00 B Start Freq||
) 30.000000 MHz|
0 M
o e s T » v L R T NP
4510 | | | | | | Stop Freq|
. | | | | | | 000000000 GHz|
I 30 MHz Stop 9.000 GHz F step|
es BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) £97.000000 MKz
Iml-_-__—m-lm- Purte Man
N T f 8373 MHz 31,585 dBm
2 Tf £.039 5 GHz 32349 dBm
i Freq Offset|]
s 0Hz
6
7
]
9
10
1
12
MEG ETATUS
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Report No.: STUEMO015121606581RF1

Conducted Emission Transmitting Mode CH 251 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01:12:36 AMNov 08, 2015 Ereatione
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RacE[1123456 q Y
PNO: Fast Trig: Free Run TYPE| M
IFGain:Low #Atten: 36 dB DET|P P PRPP
Auto Tune|
Ref Offset 95 dB Mkr1 848.5 MHz
10 dBidiv__ Ref 35.50 dBm 31.524 dBm
JLog £
p Center Freqj|
155 4515000000 GHz
540
-4.50
- 1300 cemlf StartFreq|
30.000000 MHz
-24.5 92
345 L ; " . = S " PR SRS -
445 Stop Freq(|
545 9.000000000 GHz
|Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
< [ v | FUNCTION [ FUNCTION W |Auto Man
N 848.5 MHz 31.524 dBm
2 N f 7.008 7 GHz 33.260 dBm
H FreqOffset
5 0 Hz
6
7
8
9
10
11

STATUS
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CONDUCTED EMISSION IN EDGE 850 BAND
Conducted Emission Transmitting Mode CH 128 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA
[ RL RF S0Q  AC SENSE:INT ALIGN ALUTO 01:15:55 AMMov 08, 2015

Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[T 2545 6 Frequency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB DET|P P PRPP
Auto Tune|
Ref Offset 95 dB Mkr1 825.0 MHz
10 dBidiv__ Ref 33.70 dBm 31.479 dBm
JLog 1
= Center Freqj|
137 4515000000 GHz
3.70
-6.30
SB.3 13.00 dBm| Stan Freql
) 30.000000 MHz|
263 ¢ 2
.3 " b NN, i T " A ——_———
45,3 Stop Freq(|
563 9.000000000 GHz
|Sta|t 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
| FUNCTION [ FUNCTI C |Auto Man
825.0 MHz 31.479 dBm
6.587 1 GHz -34.330 dBm
Freq Offset|
0 Hz|

MSG STATUS

Conducted Emission Transmitting Mode CH 190 30MHz — 9GHz

Agilent Spactrum Analyzer - Swapt 54

EL “F S04 AF ALT O1:17:06 &M Ko 08, 2015 FWQ“EI‘IW
Avg Type: L TRACE =
Center Freq 4.515000000 GHz __ | i Free Rum va Type: Lo ] 2
IFGainLow Whaten: 36 B cerf|F FREFE
Aot Ofect 85 B MKr1B37.3 MHZ|| ~ AutoTune
10 cRdiv Ref 34.00 dBm 31.516 dBm
lLog ¥4
- } T T T T 1 centerFreql|
140 i i i i i T 4515000000 GHz
__LIL ]—43.00 By Start Freq(|
o 2 30.000000 MHz
' I - ol i
¥ . & . L
BT | | | | 1 1 Stop Freq
0 | | | | | | $.000000000 GHz
| 30 MHz Stop 9.000 GHz"m.
es BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5ms (8001 pts) 897 000000 MHz
|mn-|--__—mm_nm- Auto Man)|
Noof B837.3 MHz 31516 dBm
2 N 1 f 50130 GHz 32401 dBm
3 FreqOffset|
5 0 Hz
[}
7
g
9
10
1
12
MG ETATUS




VvIBZT

Page 43 of 104 Report No.: STUEMO015121606581RF1

Conducted Emission Transmitting Mode CH 251 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01:20:189 AMMNov 08, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr wecE[[= 3456 requency
PNO: Fast [0 11ig: Free Run TYPE|
IFGainLow — MAtten: 36 dB ol ds
Mkr1 848.5 MHZ S
Ref Offset 9.5 dB
10 daidiv__ Ref 35.50 dBm 31.476 dBm
JLog £
b Center Freq(|
155 4515000000 GHz
550
450
.2 13,00 o) StartFreq|
' 30.000000 MHz|
245 2
et — o M ™ ..I_..‘ . s " Sl KQ.“L —
445 Stop Freq(|
545 9.000000000 GHz
|Stal‘t 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
[ v | FUNCTON [ FUNCTIONWI 0 |Auto Man
N 848.5 MHz 31.476 dBm
2 N 1. f 7.4123 GHz -34.169 dBm
3 Freq Offset
5 0 Hz|
6
7
8
9
10
1
12
MSG STATUS
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CONDUCTED EMISSION IN GSM1900 BAND
Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01:24:25 AMMNov 08, 2015 F
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[ =355 6 reguency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
T — Mkr1 1.850 9 GHzZ SEEREE
10 dBidiv__ Ref 34.00 dBm 28.103 dBm|
JLog 1
4P | CenterFreq]|
140 6.015000000 GHz|
4.00
-6.00
e aeaba Start Freqf
) 30.000000 MHz
-26.0 a)z
- ik . i Y e O AP "
-45.0 Stop Freq(|
560 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
G ———vrareami S 0 L FURCTIDN WIDTH D Auto Man
1.850 9 GHz 28.103 dBm ———
7.475 3 GHz 33.148 dBm
Freq Offset|
0 Hz|
MSG ESTATUS

Agilent Spectrum Analyzer - Swept SA

; 50d 0 012403 AMNow
16.000000000 GHz Avg Type: Log-Pur TRACE Frequency
PHO: Fasl © Trig: Free Run THPE| 114 A
IFGainLow #Arten: 35 dB 7| P
Ref Offset 9.8 dB MKr1 16.516 GHZ Auto Tune
| ‘1LU divdiv_ Ref 34,00 dBm -25.024 dBm
- [ | [ | I T Center Freq||
" [ | [ I I i 16000000000 GHz|
-16.0 ! : : ! 13 — Start Freqf
- ’ 12.000000000 GHz|
e i, e Z
W W samti e } I - I .
. | | | | | | Stop Freq|
0 20.000000000 GHz|
Iﬁn 12,000 GHz Stap 20.000 GHz crstep|
es BW 1.0 MHz #VBW 3.0 MHz Sweep 20,3 ms (8001 pts) 800.000000 Hote
Imn-n-___m_nm- Auto Man|
[/ 16,516 GHz -25.024 dBm
2 Tf 165612 GHz -26.364 dBm
3 Freq Offsetf|
s 0+
&
T
a
9
10
11
12
MEG ETATUS
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Report No.: STUEMO015121606581RF1

Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01:26:16 AMMNov 08, 2015 E
Center Freq 6.015000000 GHz | Avg Type: Log-Pur TRACE[[23 45 6 feguency
PNO: Fast Trig: Free Run TYPE| M
IFGainLow — MAtten: 36 dB ol ds
T ——— MKkr1 1.880 9 GHZ SEEREE
10 dBidiv Ref 35.80 dBm 28.548 dBm|
JLog L 2]
6 Center Freq(|
158 6.015000000 GHz|
580
-4.20
|2 -13.00 6B StartFreq|
’ 30.000000 MHz
242 o
= SEE m
442 Stop Freq(|
542 12.000000000 GHz|
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
[ % [ v [ FUNcTON | FONCTIoNwWDTH FUNLTION VALUE uto Man
1.880 9 GHz 28548 dBm
7.966 1 GHz 33.141 dBm
Freq Offset
0 Hz|
MSG ESTATUS
RL [ Ei SEMSE [HT ALIGHAUT] L2644 aMMNov 06, 2015 =
Center Freq 16,000000000 GHz | Bvg Type: Log-Pwr TRACE[ |- 3156 requency
PHO: Fast i Trig Free Run TYPE [ etk
IFGaindow . #Atten: 36 B el FREFE
e Ofect 0 Mkr1 17.052 GHZ Alito Tunel
1022y Ref 35.30 dBm -24.664 dBm
B Center Freq||
154 16.000000000 GHz
& a0
4.0
. 13 00 ] StartFreq||
- ;&"w 12.000000000 GHz
---I_- [URPTRIET T PO, L o uu_‘“""‘ - it s
a2 Stop Freq|f
£40 20.000000000 GHz
I#S:‘an 12.000 GHz Stop 20.000 GHz CFStep
es BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3ms (8001 pts) [ | CFStep
IEEIE_ | FUMCTION | FUNCTION WD TH FLINCTION vl |Aute Man
N 1 f 17.062 GHz 24,664 dBm
2 N 1 f 17.048 GHz 28,072 dBm
H FreqOffset||
5 0 Hz
6
7
8
]
10
1
12

STATUS
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Report No.: STUEMO015121606581RF1

Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01.27.27 AMNov 08, 2015 F
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[ 3556 reguency
PNO: Fast Trig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
T — MKkr1 1.909 3 GHZ SEEREE
10 dBidiv__ Ref 34.00 dBm 28.679 dBm
JLog 1
4P CenterFreq]|
140 6.015000000 GHz
4.00
-6.00
|t -13.00 dBim| Start Freql
) 2 30.000000 MHz
-26.0
- e " Uy o Lo i e .4...“._._ ) " - "
-45.0 Stop Freq(|
560 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
S [ FUNCTON ] FUNCTIONWI D Auto Man
1.909 3 GHz 28,679 dBm
6.168 6 GHz 32,923 dBm
Freq Offset|
0 Hz|
MSG ESTATUS|

Conducted Emission Transmitting Mode CH 661 2GHz - 20GHz

Agilent Spectrum Analyzer - Swept SA

KL ali 50 L. Al mo 012755 &M o 08, 2015 Fr\equenw
Ay e: Log-Pwr
[Center Freq 16.000000000 gl;l:z;w — | Irig:Frae Run a Type: Log- ]! &
IFGainLow direen: 36 dB CET|F RREFR
Ref Offset .8 dB Mkr1 16.520 GHZ Auto Tune
Ilggﬂrdiv Ref 34.00 dBm -24.583 dBm
! GCenter Freql
" 16.000000000 GHz
’ : 14 1300 Start Freqf
- ] 12.000000000 GHz
- - — w—
A5 [ | I | | | | Stop Frecﬂ
5600 20.000000000 GHz|
Iﬁm 12.000 GHz Stop 20.000 GHz CF step
es BW 1.0 MHz #YBW 3.0 MHz Sweep 20.3ms (8001 pts)| o o" SR
Iml.lln Auto Man
N o f 16520 GHz 24503 dBm
2 16520 GHz  24.583 dBm
3 Freq Offset]|
5 0 Hz
&
7
8
)
10
11
12
MEG BTATUS
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CONDUCTED EMISSION IN GPRS1900 BAND
Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA
[ RL RF S0Q  AC SENSE:INT ALIGN ALUTO 01:47:19 AMMov 08, 2015

Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[ 3556 Frequency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
T —— Mkr1 1.850 9 GHzZ SEEREE
10 dBidiv__ Ref 33.70 dBm 28.225 dBm
JLog 1
287 CenterFreq]|
137 6.015000000 GHz|
3.70
-6.30
6.3 13.00 dBim| Stan Freql
) 3 30.000000 MHz|
-26.3
i e i VIO 2 o oy " St " 1,
-36.3 bigh gt —
45,3 Stop Freq(|
563 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
[ [ FUNCTON [ FUNCTION UHC U |Auto Man
1.850 9 GHz 28.225 dBm
11.808 5 GHz 32.488 dBm
Freq Offset
0 Hz|

MSG lsTATUS

014747 M Moe 8, 2015
TRACE Freguency
- ¢ Trig: Free Run THRE| o
|:=:G....F1“.:‘:\.l #itten: 35 o8 CET|F FEFFF
Ret Offset9.5 B MKrF1 16.033 GHZ Auto Tunelf
e gEru v Ref 33.70 dBm -24.526 dBm
w CenterFreqf|
" ' T T ' T i 16000000000 GHz
]
. 1 10 B StartFreq(|
: - 12000000000 GHz|
X4 t { ! |
ol " J y I | -
" Stop Freqf|
L 20.000000000 GHz|
I 12.000 GHz Stop 20.000 GHz lTSIep
s BW 1.0 MHz HVBW 3.0 MHz Sweep 20.3 ms (8001 pts) 800000000 MH2
Auto Man
N T 16.033 GHz 24526 dBm
2N T 16,048 GHz -27.892 dBm
3 Freq Offsetf|
& 0 Hz|
g
7
a8
9
10
11
12
MEG ETATUS
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Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01:48:33 AMMNov 08, 2015 Ereatione
Center Freq 6.015000000 GHz | Avg Type: Log-Pur TRACE[T 55 6 quency
PNO: Fast [0 11ig:Free Run TYPE| M
IFGain:Low #Atten: 36 dB 3 il 2l el
MKkr1 1.880 9 GHZ SEEREE
Ref Offset 9.8 dB
10 dB/div__ Ref 34.00 dBm 28.645 dBm
JLog 1
4P CenterFreq]|
140 6.015000000 GHz
4.00
-6.00
e aeabo Start Freqf
) 2 30.000000 MHz|
260
L o Ju o il \"“J-...- T REY AR 1 | i oty "“-H
-45.0 Stop Freq(|
560 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) | 57600060 Gliz
| % [ v [ FUNCTION [ FUNCTIONWIDTH FUNCTION vaLUE [ FaXWids) Man
1.880 9 GHz 28,645 dBm
11.952 1 GHz -32.590 dBm
Freq Offset|
0 Hz|
MSG ESTATUS

Agilant Spectrum Analyzer - Swapt SA

SEMSEHT ALIGN ALTO 01:49:01 &M N 05, 2015

[ RL [ RF [50Q aC |
B Avg Type: Log-Pwr L BEEEEE Frequency
- Trig: Free Run RS [RIEEEETREAT
.E{;‘E,,,’i“:w@ #Atten: 36 4B ceffF FRPRF
Ref Offsct .8 dB Mkr1 16.554 GHz Auto Tune
| lggﬂrdiv Ref 34.00 dBm -24.885 dBm
- Center Freq||
- 16,000000000 GHz
I
i 1 11 1302 Start Freq||
Qf 12.000000000 GHz|
R T . L 1! N
ot i ™ ittt e
£
I Stop Fl‘eql
510 20,000000000 GHz
| 12.000 GHz Stop 20.000 GHz lTa:ep
s BW 1.0 MHz #VEW 3.0 MHz Sweep 20.3 ms (8001 pts) £00.000000 Wiz
| ] Auto Man|
N T 16554 GHz 24,885 dBm
2N 1 f 16,552 GHz 27382 dBm
3 Freq Offsetf|
5 0 Hz|
[
i
8
a
0
11
L1z
MEG ETATUS
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 01:52:09 AMMNov 08, 2015 F
Center Freq 6.015000000 GHz \ Avg Type: Log-Pur TRACE[T 55 6 reguency
PNO: Fast [0 11ig:Free Run TYPE| M
IFGain:Low #Atten: 36 dB 3 il 2l el
S — Mkr1 1.909 3 GHzZ SEEREE
10 dBidiv__ Ref 35.80 dBm 28.751 dBm|
JLog L 7
253 CenterFreq]|
158 6.015000000 GHz|
5.80
-4.20
|2 -13.00 6B StartFreq|
24'2 . 30.000000 MHz|
L ) ki . ‘..;.ﬁz,* P Py VR o et
442 Stop Freq(|
542 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
| % [ v [ FUNCTION [ FUNCTIONWIDTH FUNCTION vaLUE [ FaXWids) Man
1.908 3 GHz 28.751 dBm ———
6.110 8 GHz 32.799 dBm
Freq Offset|
0 Hz|
MSG ESTATUS

Agilent Spectrum Analyzer - Swept 54

(kL | RF [Sow af | 2L i Frequen
enter Freq 16.000000000 GHz Avy Type: Log-Pur i quency
FHO: Fast (o Trig: Free Run THPE[L l
IFGainLow #htten: 36 dB cETP FRPFRP
Ref Offset 9.8 dB Mkr1 16.586 GHZ Auto Tune
| 1L t; gard v Ref 35.80 dBm -23.623 dBm
' Center Freq|f
= 16,000000000 GHz,
. 1 2.0 s Start Freqj
.- o 12000000000 GHz|
- I T " i e
= Stop Freq|
20.000000000 GHz|
| 12,000 GHz Stop 20.000 GHz ITsrepn
es BW 1.0 MHz #UBW 3.0 MHz Sweep 20.3ms (8001 pts)lf - CFStep
|mn-|--__—m-nm- Auto Man)
N T Of 16,586 GHz 23,523 dBm
2 N f 16.624 GHz 27 208 dBm
3 Freq Offsetj]
5 0 Hz
5
7
8
9
10
11
12
MEG STATUS




VvIBZT

Page 50 of 104 Report No.: STUEMO015121606581RF1

CONDUCTED EMISSION IN EDGE 1900 BAND
Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO D1.57.21 AMNov 08, 2015 F
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RACE[ 345 6 requency
PNO: Fast Trig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
Mkr1 1.850 9 GHzZ S
Ref Offset 9.8 dB
10 dBidiv__ Ref 33.70 dBm 28.309 dBm|
JLog 1
287 CenterFreq]|
137 6.015000000 GHz|
3.70
-6.30
6.3 13.00 dBm| Stan Freql
) a 30.000000 MHz|
-26.3 i
yer L L T b "
363 e aab [ gl Al -
45,3 Stop Freq(|
53 12.000000000 GHz|
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
S — [ FUNCTION [ FUNCTION Wi g |Auto Man
N 1.850 9 GHz 28.309 dBm
2 N 1 f 11.856 4 GHz 31831 dBm
3 FreqOffset
5 0 Hz|
6
7
3
9
10
1
12
MSG ESTATUS

Agilant Spactrum Analyzer - 5

EL T: Eal i n
[Center Freq 16.000000000 GHz | Ava Type: Log-Pwr Frequency
nter Freq 16.000000000 EE:ZFN — v Free fum v Type: Log- R OF :
IFGaindow #htten: 35 4B oET|F P F
Ref Offset 9.8 dB MKr1 18.698 GHz Auto Tune
I1Ln dijdiv_ Refl 33.70 dBm -24.484 dBm
g
CenterFreq||
o 16,000000000 GHz
L — 1 L startFreq||
. s [} 12,000000000 GHz
) WP S S e e e e e
H A Y 1 |
-46.3 Stop Freq(f
e 20000000000 GHz
I 12,000 GHz Stop 20,000 GHz CF step)
s BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 00000000 M
Imn-n- Auto Wan|
NoT 18,696 GHz 24,484 dBm
2 1 16.472 GHz 26.976 dBm
i Freq Offset|
5 0 Hz
&
7
8
9
10
11
12
MEG ATATLES
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Report No.: STUEMO015121606581RF1

Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF

S0Q  AC SENSE:INT| ALIGN AUTO 01.58:41 AMMNov 08, 2015 Fi
Center Freq 6.015000000 GHz \ Avg Type: Log-Pur TRACE[[23 45 6 feguency
PNO: Fast Trig: Free Run TYPE| M
IFGainLow — MAtten: 36 dB ol ds
T ——— MKkr1 1.880 9 GHZ SEEREE
10 dBidiv_ Ref 34.00 dBm 28.644 dBm
JLog 1
40 Center Freq(|
140 6.015000000 GHz|
4.00
-6.00
[ -13.00 i) StartFreq||
) a 30.000000 MHz
-26.0
260 Lagiuia ) A A | it g AL L i,
-45.0 Stop Freq(|
560 12.000000000 GHz|
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
[ % [ v [ FUNcTON | FONCTIoNwDTH FUNLTION VALUE uto Man
1.880 9 GHz 28,644 dBm
11f 11.856 4 GHz 32,830 dBm
Freq Offset
0 Hz|

lsTATUS

0172910 AMMoW 05, =015

RL 7
enter Freq 16.000000000 GHz

| Aug Tﬂn:’lll.og-l TRACE Frequency
Trig: Free Run T3
|£g8i'..?:“(:’ lﬂﬂgen:mdﬂ cetlfP FRPFP P
Ref Offset 8.8 dB Mkr1 16.500 GHz Auto Tune|
Jio geuai Ref 34.00 dBm =25.048 dBm
og
) CenterFreq
v 16.000000000 GHz|
L1}
ot ; T StartFreq
# 12000000000 GHz
" Ly ,M' . L R T T g
&0 T . { {
ol Stop Freq||
5.0 20.000000000 GHz|
| 12.000 GHz Stop 20.000 GHz CF step
s BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) £00.000000 M
IEIH-I-- IS iR ISR |Auto Man|
N T 16.500 GHz 25,048 dBm
2 N 7T 18472 GHz -26.260 dBm
3 Freq Offsetj|
5 0 Hz
6
7
a
9
10
1
12
MEG ETATUS
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

Report No.: STUEMO015121606581RF1

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 02:40:58 AMMNov 08, 2015 Ereatione
Center Freq 6.015000000 GHz | Avg Type: Log-Pur TRACE[T 55 6 quency
PNO: Fast Trig: Free Run TYPE| M
IFGain:Low #Atten: 36 dB 3 il 2l el
Mkr1 1.909 3 GHzZ S
Ref Offset 9.8 dB
10 dBidiv__ Ref 35.80 dBm 28.744 dBm|
JLog L 7
253 CenterFreq]|
158 6.015000000 GHz|
5.80
-4.20
|2 -13.00 6B StartFreq|
) 30.000000 MHz|
242 2
] e N LT il o " NN R—— SRR "
442 Stop Freq(|
542 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
| % [ v [ FUNCTION [ FUNCTIONWIDTH FUNCTION VALUE uto Man
1.909 3 GHz 28.744 dBm
7.4394 GHz -32.293 dBm
Freq Offset|
0 Hz|
MSG ESTATUS

Agflant Spectrum Analyzer - Swept SA

FL RF ERE] A SEMSEINT =410 AMNow 00, ZO015 Erequen
enter Freq 16.000000000 GHz [ e BEERER quency
PHO: Fas l:) Tﬂa: F". le THPE |1 ikt
IFGainLuw #Atten: 36 dB cer|F PEREP
et Offeet 0.6 dB Mkr1 16.648 GHz Auto Tunej
I gEIdiv Ref 35.80 dBm -24.786 dBm
e CenterFreqj
16000000000 GHz|
4.2
) Start Freq|
) 1 12.000000000 GHz
202 T T T L |
" — i ke L
" stop Freqf|
2 20.000000000 GHz|
—
| 12.000 GHz Stop 20.000 GHz CF step)
s BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3ms (83001 pts) 800.000000 M=
IEII-I-- | FURCTIOR AnTH] Aute Man|
"RERE] 16.648 GHz 24.796 dBm
2 N 1 f 16,648 GHz 24796 dBm
z Freq Offset]|
5 0 Hz|
8
T
8
9
10
11
12
MEG ATATLS
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CONDUCTED EMISSION IN UMTS band V
Conducted Emission Transmitting Mode 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 0&:02:30 PM Mov 06, 2015 F
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RACE[T 5456 requency
PNO: Fast Trig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
Mkr1 827.2 MHZ SEEREE
Ref Offset 9.5 dB
10 dBidiv__ Ref 30.00 dBm 23.744 dBm
JLog 1
0P CenterFreq]|
100 4515000000 GHz
0.00
-10.0 15
- StartFreq||
) 2 30.000000 MHz
00 o .
. = o " s
Lo wasthit o i g
60.0 Stop Freq(|
0.0 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
e [ FUNCTON ] FUNCTIONWI C |Auto Man
827.2 MHz 23.744 dBm
2 5.627 3 GHz 33.657 dBm
3 FreqOffset
5 0 Hz
6
7
8
9
10
11
12
MSG ESTATUS|

Conducted Emission Transmitting Mode CH 4183 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

FL RF 503 AL SEMGE:INT ALIGN ALITEO 0600018 PM Mav 08, 2015 F
[Center Freq 4.515000000 GHz | Avg Type: Log-Pur o BEEEE requency
PNO: Fast (o0 11 Free Run TAPE{ i
IFGainLow #hdten: 35 dB CET
Ref Offset 9.5 4B MKr1 833.9 MHZ Auta Tuine
10 dBfdiv _ Ref 30.00 dBm 23.711 dBm
HLog L 2
! CenterFreq||
] 4515000000 GHz|
o StartFreq||
30.000000 MHz|
0.0 W P s
an p el et
0l Stop Freq|
£0.0 9.000000000 GH2
I 30 MHz Stop 9.000 GHz lTStep
es BW 1.0 MHz #VBW 3.0 MHz Sweep 15.53 ms (8001 pts) 897.000000 MHzll
In-mn [ocronaol o e ) SR Man
TR 833.9 MHz 23711 dBm
Z N f 7.465 1 GHz 32,702 dBm
i Freq Offset|]
5 0Hz
g
T
g
E:
10
11
12
MEG BTATUS




VvIBZT

Page 54 of 104
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Conducted Emission Transmitting Mode CH 4233 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 0&:08:58 PMMov 06, 2015 Ereatione
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RacE[]23456 q Y
PNO: Fast Trig: Free Run TYPE| M
IFGain:Low #Atten: 36 dB DET|P P PRPP
Auto Tune|
Ref Offset 95 dB Mkr1 847.4 MHz
10 dBidiv__ Ref 35.50 dBm 23.585 dBm
JLog *1
p Center Freqj|
155 4515000000 GHz
540
-4.50
- 1300 cemlf StartFreq|
30.000000 MHz
-24.5 )“s
—_— B RO A . Ll )
445 Stop Freq(|
545 9.000000000 GHz
|Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
< [ v | FUNCTION [ FUNCTION W |Auto Man
N 847.4 MHz 23.585 dBm
2 N f 5.9412 GHz 33722 dBm
H FreqOffset
5 0 Hz
6
7
8
9
10
11
12
MSG STATUS
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CONDUCTED EMISSION IN UMTS HSDPA band V
Conducted Emission Transmitting Mode CH 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA
[ RL RF S0Q  AC SENSE:INT ALIGN ALUTO 06:02:58 PM MNov 06, 2015

Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RacE[[ 3556 Frequency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
Auto Tune|
Ref Offset 9.5 cB Mkr1 828.3 MHz
10 dBidiv__ Ref 30.00 dBm 23.608 dBm|
JLog 1
0P CenterFreq]|
100 4515000000 GHz|
0.00
-10.0
StartFreq||
200
2 30.000000 MHz
300 T T ; PR PTGy pee Ty o
400 R il b il gt
60.0 Stop Freq(|
0.0 9.000000000 GHz
|Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
] [ FuncTioN [ FUNCTI C |Auto Man
828.3 MHz 23,608 dBm
5.429 9 GHz 33.239 dBm
Freq Offset|
0 Hz|
MSG STATUS

Conducted Emission Transmitting Mode CH 4132 30MHz — 9GHz

Agilent Spactrum Analyzer - Swapt S8

FL F S AC SEMSETHT)
Avg Type: Frequency
[Center Freq 4.515000000 GFH"§: — | Trig:Free Rum va Type =
IFGaindow — 4Atten: 35 4B cerlP P RRP P
P MKr1 833.9 MHZ Auto Tune
10 dBidiv  Ref 30,00 dBm 22.736 dBm
| | (M-} L 1
0 | : : 1 T T CenterFreqy
100 I I ! : : i 4515000000 GHz|
|
0 £
. StartFreql
o 7 30.000000 MHz
) T PP e s
A " ! ! i I !
.0 | | | | | | Stop Freq|
E I I I I I | 9.000000000 GHz|
I 30 MHz Stop 9.000 GHz CF step|
es BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 857 000000 MKz
Imn-n-__—m_nm- Auto Man|
[ 533.% MHz 22.736 dBm
2 7.334 4 GHz 33521 dBm
3 Freq Offsetjj
5 0Hz
[
7
]
9
10
11
12
MEG ETATUS
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Conducted Emission Transmitting Mode CH 4233 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 08:14:25 PMMov 06, 2015 E
Center Freq 4.515000000 GHz \ Avg Type: Log-Pur TRACE[[23 45 6 feguency
PNO: Fast Trig: Free Run TYPE| M
IFGainLow — MAtten: 36 dB ol ds
Auto Tune|
Ref Offset 9.5 dB Mkr1 847.4 MHz
10 dBidiv Ref 35.50 dBm 22.399 dBm|
JLog 1
b . Center Freq(|
155 4515000000 GHz|
540
-4.50
|2 13,00 o) StartFreq||
) 30.000000 MHz|
-24.5 2
e i e
e N g
445 Stop Freq(|
s 9.000000000 GHz|
|Stalt 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
Ll CTON L FUNCTIO W |Aute Man
847.4 MHz 22,399 dBm
5.565 5 GHz 34.165 dBm
Freq Offset
0 Hz|
MSG ‘S’TATUS”




VvIBZT

Page 57 of 104 Report No.: STUEMO015121606581RF1

CONDUCTED EMISSION IN UMTS HSUPA band V
Conducted Emission Transmitting Mode CH 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA
[ RL RF S0Q  AC SENSE:INT ALIGN ALUTO 06:17.07 PMMNov D6, 2015

Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[T 2545 6 Frequency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB DET|P P PRPP
Auto Tune|
Ref Offset 9.5 ¢l Mkr1 826.1 MHz
I1L(gngdiv Ref 30.00 dBm 13.348 dBm
0 ’1 Center Freqj|
100 4515000000 GHz|
0.0
-10.0
00 StartFreq||
) 30.000000 MHz|
300
-anp . 2
s 0 VPR R AP A i Stop Freq]
00 i 9.000000000 GHz|
|Start 30 MHz Stop 9.000 GHz CF Step
Res BW 51 kHz #VBW 3.0 MHz Sweep 3.17 s (8001 pts) G000 Wiz
_ [ FUNCTION [ FUNCTID C |Auto Man
826.1 MHz 13.348 dBm
5.726 0 GHz -16.730 dBm
Freq Offset
0 Hz|
MSG STATUS

Conducted Emission Transmitting Mode CH 4183 30MHz — 9GHz

Agilent Spactrum Analyze

RL R SEMSE:MT

0 & AL e
Avg Type: L Freguency
[Center Freq 4.515000000 GFH"é — | Frig:Frea Rum va Type: Log- ]
IFGain:Low datten: 35 dB EffF PRPEP
Ref Offset9.5 dB Mkr1 833.9 MHZ Auto Tune
10 diidiv_ Ref 30,00 dBm 22.562 dBm
| |[3] ', 1
' ' centerFreql|
o 4515000000 GHz|
E IL IL StartFreq(
i 30.000000 MHz
10 I
T T —
A0 [ !
e Stop Freq||
o 9.000000000 GHz|
I 30 MHz Stop 9.000 GHz 'Tsmp.
es BW 1.0 MHz #UBW 3.0 MHz Sweep 15,5 ms (8001 pts) 97 000000 M
G T ST T N =TT M Y S IR | |Auto Man
REREi 833.2 MHz 22562 dBm
2 N ¢ f 74392 GHz 23949 dBm
3 Freq Offset|j
s 0Hz
[
7
a
9
10
1
12
MEG STATUS
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Conducted Emission Transmitting Mode CH 4233 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 0&:21:12 PMMov 06, 2015 Ereatione
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RacE[]23456 q Y
PNO: Fast Trig: Free Run TYPE| M
IFGain:Low #Atten: 36 dB DET|P P PRPP
Auto Tune|
Ref Offset 95 dB Mkr1 846.3 MHz
10 dBidiv__ Ref 35.50 dBm 22.273 dBm
JLog 1
p . Center Freqj|
155 4515000000 GHz
5.50
-4.50
- 1300 cemlf StartFreq|
% . 30.000000 MHz
i ¥'a
345 : e 4 S e i I S
445 Stop Freq(|
545 9.000000000 GHz
|Sta|t 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) G000 Wiz
< [ v | FUNCTION [ FUNCTION W |Auto Man
N 846.3 MHz 22,273 dBm
2 N f 5.914 3 GHz 34.402 dBm
H FreqOffset
5 0 Hz
6
7
8
9
10
11
12
MSG STATUS
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CONDUCTED EMISSION IN UMTS band Il

Conducted Emission Transmitting Mode 9262 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 05:07.20 PM Mov 06, 2015 F
Center Freq 6.015000000 GHz Avg Type: Log-Pwr RACE[T 5456 requency
PNO: Fast Trig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
T — MKkr1 1.863 9 GHZ SEEREE
10 dBidiv__ Ref 30.00 dBm 21.080 dBm
JLog ’1
0P CenterFreq]|
100 6.015000000 GHz
0.00
-10.0 -G8,
StartFreq||
-20.0 ]
30.000000 MHz
i T e T Ew T T R e rr——"|
. i
60.0 Stop Freq(|
0.0 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
S ————— [ FUNCTON ] FUNCTIONWI D Auto Man
1.853 9 GHz 21,080 dBm
8.002 0 GHz 32,059 dBm
Freq Offset|
0 Hz|

lsTATUS

Agilent Spectrum Analyzer - Swept 54

FL RE Ei SERISEMT | | LG ALY TES07;48 P kv 0F, 4715 =
[Center Freq 16.000000000 GHz | Avg Type: Leg-Pwr TRACE[T 5506 6 requency
PHO: Fasl Trig: Free Run THPE|I s
IFGain:Low Whmen: 35 dB erF PERF P
Ref Offset 9.8 dB Mkr1 19.158 GHZ Auto Tunef
| 1Lt;gamiv Ref 30.00 dBm -25.504 dBm
- CenterFreq|
" 16.000000000 GHz|
0. T it
0 i Start Freq||
- i " ,,_9_ 12000000000 GHz|
-0 i i e i Aamieu ki
0.0 Stop Freq|(
EO 20.000000000 GHz|
|ﬁm 12.000 GHz Stop 20.000 GHz lTSl‘em
es BW 1.0 MHz #/BW 3.0 MHz Sweep 20,3 ms (8001 pts) £00.000000 M2
[meRlmocel tRClse] ] [ FURCTION DTH] FURCTION ALUE i ETGY Man
N 19,158 GHz 25,504 dBm
2 N f 18.1582 GHz -24.432 dBm
3 Freq Offset]
5 0Hz
5
T
3
9
10
11
12
WEC ETATUS
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Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 05:08:35 PM Mov 06, 2015 F
Center Freq 6.015000000 GHz \ Avg Type: Log-Pur TRACE[T 55 6 reguency
PNO: Fast Trig: Free Run TYPE| M
IFGain:Low #Atten: 36 dB 3 il 2l el
T — Mkr1 1.879 4 GHzZ S
10 dBidiv__ Ref 30.00 dBm 21.619 dBm|
JLog ’1
0P CenterFreq]|
100 6.015000000 GHz|
0.00
-10.0
StartFreq|
200
) 2 30.000000 MHz|
-30.0 P | Er S S gy TR R |
-40.0 —
60.0 Stop Freq(|
0.0 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
| % [ v [ FUNCTION [ FUNCTIONWIDTH FUNCTION VALUE uto Man
1.879 4 GHz 21,619 dBm
7.990 1 GHz -33.076 dBm
Freq Offset|
0 Hz|
MSG ESTATUS

E i SEMSE:IMT AL AL 50003 D4 Mo O, 20105 E
anter Freq 16.000000000 GHz | Aug Type: Log-Par TRALE o requency
PHO: Fast Cp Trig: Free Run THPE[ ) bt
IFGain:Low #Amen: 35 dB cenPPERER
Ref Offset .6 dB Mkr1 16.542 GHz Auto Tune||
|1 o Ref 30.00 dBm -23.860 dBm
e Center Freqjj
e 16000000000 GHz]
0o T T +iHck
- 1 StartFreq
" J..!:/ 12000000000 GH2|
R I ————_ i g
0 Stop Freq||
£ 20.000000000 GHz|
| 12,000 GHz Stop 20.000 GHz CF step)
s BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 800.000000 M2
IEII!IIH auto Man)
N 16,542 GHz 23,860 dBm
2 N 1 f 16.592 GHz 25,745 dBm
3 Freq Offset)
5 0Hz
5
7
3
9
10
1
12
MEG ATATLE
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Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA
RF S0Q  AC SENSE:INT ALIGN ALUTO 05:27:48 PM MNov 06, 2015

Start Freq 30.000000 MHz | i Free DegIRe Los Ent welpRiEd] e
PNO: Fast G, 1rig: Free Run vglHold> TP PPPP P

IFGain:Low #Atten: 36 dB

T — MKr1 1.906 3 GHZ SEEREE
[0 gz Ref 30.00 dBm 21.527 dBm
0P CenterFreq]|
100 1 6.015000000 GHz
0.00
-10.0 =3B
- StartFreq|
30.000000 MHz
-30.0
g [l
60.0 Stop Freq(|
0.0 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CFste
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) §ig7600000 GHF;

063GHz  21527dBm
18 7 GHz -26.069 dBm

I [ FONCTION WIDTH ISR |Auto Man

1.9

5.7

Freq Offset
0 Hz

MSG lsTATUS

SEMSE:INT L5 270 P by 6, 213‘]5
TRALE |' 5 Frequency
n Trig: Free Run THRE[r .
Fosinon ™ mgen: 36 dB er|F PEREE
Raf Offeat 8.8 d2 Mkr1 16.515 GHZ Auto Tunef
| EL;EIEIdi\r Ref 30.00 dBm -25.360 dBm
o CenterFreq||
m T T i T T T 16.000000000 GHz|
00 5 4
o 1 Start Freql
' ___“L . || 12000000000 GH2
Rl v = - el W
400
=il | | | | | | 31opfreql
- 20,000000000 GHz
Igﬂ 12.000 GHz Stop 20.000 GHz CF step
es BW 1.0 MHz #VEW 3.0 MHz mep 20,3 ms (3001 pts) £00.000000 Mz
Imnmn IR |Aute Man
18518 GHz
1 16512 GHz -G'G 1-!9 dBrn
3 Freq Offset]|
5 0Hz
6
7
8
3
10
11
12
MEG ETATUS
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CONDUCTED EMISSION IN UMTS HSDPA band Ii
Conducted Emission Transmitting Mode CH 9262 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 05:30:33 PM Mov 06, 2015 F
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RacE[[ 3556 reguency
PNO: Fast [0 11ig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
T — Mkr1 1.853 9 GHzZ SEEREE
10 dBidiv__ Ref 30.00 dBm 20.902 dBm,
JLog ’1
0P CenterFreq]|
100 6.015000000 GHz|
0.00
-10.0 =+3-36-Em|
- StartFreq||
) 30.000000 MHz|
-30.0 &
o PeTTE T  RR PTT T T vpT e v ﬁ
-40.0
60.0 Stop Freq(|
00 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
L v [ FUNCTION [ FUNCTIONV/ D Auto Man
N 1.853 9 GHz 20.902 dBm
2INTT(f 11.868 3 GHz 33.874 dBm
3 FreqOffset
5 0 Hz|
8
7
3
9
10
11
12
MSG ESTATUS

Agilent Spectrum Analyzer - Swept SA

KL L 5T s EMGE:I] AL LT 5:21:01 P bov 06, 2015 E
[Center Freq 16.000000000 GHz Avg Type: Log-Pwr mcs]_’_l_ ) requency
FHO: Fast (gt Trig: Fres Run THPE I Bq;.a;.;
IFGainLow #Aren: 36 o8B CET F
Ref Offset9.8 dB Mkr1 16.485 GHzZ Auto Tune|
/g grua Ref 30.00 dBm -25,000 dEm
o centerFreq||
e T T i T T i 16000000000 GHz
. 1 Start Freq||
12.000000000 GHz|
0l e e —— kg = IMM‘“"LMW
400 . - . 1 ! |
£l i 1 i : : ! Stop Freql
fi I | | | | 20,000000000 GHz|
I 12.000 GHz Stop 20.000 GHz CF Step
s BW 1.0 MHz HVEW 3.0 MHz Sweep 20.3 ms (2001 pts) £00.000000 M2
Imnmn—___mmm AUt Man|
N f 16,485 GHz 25,000 dBm
2N T 16.480 GHz 26.148 dBm
3 FreqOffsetl|
& 0 Hz|
6
7
a
9
10
11
12
MEG ETATUS
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Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RF S0Q  AC

SENSE:INT

ALIGN ALUTO 05:31:51 PMMNov 06, 2015

Center Freq 6.015000000 GHz \ Avg Type: Log-Pur WacE[| - s.s5|  Freauency
PNO: Fast Trig: Free Run TYPE| M
IFGain:Low #Atten: 36 dB 3 il 2l el
T — Mkr1 1.879 4 GHzZ SEEREE
10 dB/div__ Ref 30.00 dBm 20.975 dBm|
JLog '1
0P CenterFreq]|
100 6.015000000 GHz|
0.00
-10.0 ot
- StartFreq|
' 30.000000 MHz|
300 . — 2 TN T PR T ey ...é;
-40.0 —
60.0 Stop Freq(|
0.0 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
| % [ v [ FUNCTION [ FUNCTIONWIDTH FUNCTION VALUE Auto Man
1.879 4 GHz 20.975 dBm
11.964 1 GHz -33.268 dBm
Freq Offset|
0 Hz|

lsTATUS

Agileni Spect rum Analyrer - Swept 54

| kL[ rF 509  ac | E LT I=i52i13 PH oy OB, 2003 E
enter Freq 16.000000000 GHz | Aurg Type: Log- TRACE[ S 5 requency
PNO: Fast i Trig: Free Run THPE
IFGainLuw #Atten: 35 dB =
Ref Offset9.8 dB Mkr1 16.535 GHzZ Auto Tunejj
ff 0 gnuae Ref 30.00 dBm -24,994 dBm
o CenterFreq(]
10 16.000000000 GHz|
0r
o | 1] Start Freq|
200 — _.....-:&..mh N " 12.000000000 GHz|
P e Ty el et s
A0 1 ! |
. StopFrqu
.0 20000000000 GHz|
I 12.000 GHz Stop 20.000 GHz CFstep
es BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 200000000 M2
I Auts Man|
M f 16.535 GHz -24 994 dBm
2 N f 16.496 GHz 27531 dBm
3 Freq Offset|]
5 0 Hz|
L]
T
8
3
10
11
12

MEG

ETATUS
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Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 05:44:52 PMMov 06, 2015 .
‘ Avg Type: Log-Pwr TRACE[123456 Display
A Trig: Free Run TYPE|
.Eé‘?i'nff’.fl,(:’ #Atten: 36 dB ceTfF FPFPP
Annotation»
Ref Offset 9.8 dB Mkr1 1.906 3 GHz
10 dBidiv__ Ref 35.80 dBm 21.352 dBm
JLog 1
258 Q
158 Title»
580
420
142 13 00 féim) Graticule
2:1.2 a On Off|
2 N A et " Jl L }m_.“ TP 1 TP
i - DisplayLine|
(i 13.00 dBm
£4.2
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

I S A 15 AL T R R
1.908 3 GHz 21.352 dBm
7.403 5 GHz -33.388 dBm

System
Display|
Settings

MSG ESTATUS

LI O5:45:230 B Maov 06, 2015

SLICG
| ) Bvg Type: Log-Pur R[] 56 Display
Ot inen. 3548 s e
Ref Ofsel 8.6 dB Mkr1 16.452 GHZ|| -Annetationk
10 dBudv Ref 35.80 dBm =24.245 dBm
I Titlek
) .. 1 13 W o) Graticule|
= ﬁ" onI
- _ oy i ™ | - o Pty i, |
) DisplayLinel|
B -13.00 dBm|
12.000 GHz Stop 20.000 GHz
s BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)
= ]
N 1 f 16.462 GHz 24.245 dBm
2 N 1 16520 GHz 27,189 dBm
3 System
; Display®|
M Settings
7
3
9
10
1
12
MEG ETATUS
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CONDUCTED EMISSION IN UMTS HSUPA band Il
Conducted Emission Transmitting Mode CH 9262 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 05:43:24 PMMov 06, 2015 F
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[ 3556 reguency
PNO: Fast Trig: Free Run TYPE|
IFGain:Low #Atten: 36 dB 3 il 2l el
T — MKkr1 1.853 9 GHZ SEEREE
10 dB/div__ Ref 30.00 dBm 20.547 dBm
JLog '1
0P CenterFreq]|
100 6.015000000 GHz
0.00
-10.0 15
StartFreq||
-20.0
g 30.000000 MHz
el = b i e el i o w " e |
40,0 el il
60.0 Stop Freq(|
00 12.000000000 GHz|
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 57600060 Gliz
<[ v [ FUNCTIION | FUNCTIONWIDTH FUMNCTION VALUE uto Man
1.853 9 GHz 20,547 dBm
2 11.796 5 GHz 33.197 dBm
3 FreqOffset
5 0Hz
6
7
8
9
10
1
12
MSG ESTATUS
[ ¥ : IIAUTD Do T e w08 21 Frequency
! Avg Tyoe: LogFwr mce]’ B
enter Freq ok | Trig:Frae Run TP
IFlhamdow — WAHEn: 35 B cerf FREEE
S Mkr1 16,551 GHz Auto Tune
I‘Egﬁldi\; Rel 30.00 dBm ~25.379 dBm
- Center Freg
16.000000000 GHz
Start Freq
12000000000 GHz
e . T
Stop Freq
; 20 000000000 GHz
gkl:‘t 12,000 GHz Stop 20,000 GHZJ CF
s BW 1.0 MHz EVEBW 3.0 MHz Sweep 20.3 ms (3001 pis] Sl)ﬂ.DﬂCIDﬂOs!llzlep
lweelradec) x|~ | FUNCoW | FUNCTEWWETH]  FUNETcRwUE | Man
M 1 f 18 881 GHz 25379 a8m
N 1 f 16544 GHz 27769 dBm
3 Freq Offset
5 O Hz
&
7
3
&
10
1
12
B ETATLS
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Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 05:50:37 PMMov 06, 2015 F
Center Freq 6.015000000 GHz \ Avg Type: Log-Pur TRACE[T 5 5 6 reguency
PNO: Fast [0 11ig:Free Run TYPE| M
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Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT| ALIGN AUTO 055751 PMMov 06, 2015 "
Preamp Gain 0.00 dB | Avg Type: Log-Pwr WacE[,  5.cg| External Gain
PNO: Fast [0 11ig:Free Run TYPE| M
IFGain:Low H#Atten: 36 dB ol ds ExtPreamp|
Ref Offset 9.8 B Mkr1 1.906 3 GHz 0.00 dB
10 daidiv__Ref 35.80 dBm 20.974 dBm|
JLog 1 :

258 0

158

5.80

-4.20

-14.2 -13.00 oEim|

2432 [ 2

- oL oad ol | o PR RIS AU WY i

442

542
Start 30 MHz Stop 12.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

0 L e rrea—_— Ot FUNCTIONWDTH FUNCTION VALUE
1.906 3 GHz 20.974 dBm
11f 11.8205 GHz -31.294 dBm

MSG ESTATUS

nalyzer - Swept SA

kL RF Sou A SEMEE:INT ALIGELTO 055819 PM Hoy 08, 2005 X
Preamp Gain 0.00 dB | Avy Type: Log-Pur External Gain
RO Fasl Trig: Fres Run 1 -
IFGainlow #Atten; 35 dB ExtPre
Mkr1 16,378 GHZ 0.00d
Ref Offset 9.8 dB
I‘m diidiv_ Ref 35.80 dBm -24.923 dBm

. | | | | | —
4.2 ! | | ! 1= |
11 bbbt ¥ i gt L 1 il Bt - ™
12,000 GHz Stop 20,000 GHz
es BW 1.0 MHz #VBW 3.0 MHz Sweep 20,3 ms (8001 pts)
I 5 X b FLIM L UHCTION w0 i
N f 18.37€ GHz 24,923 dBm
g N o f 16.416 GHz -27.102 dBm
4
5
-]
T
8
]
10
11
12

nEG ETATUS




